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L5 ] 7o UL A Hill 1B 18650 2S4P 7.4V 8.8Ah 65. 12Wh
H e g AR Chinese
Name'of Sample/| =g 5 Li-Battery I 18650 254P 7.4V §.8Ah 65. 12Wh
English
o5 1120030090
Sample No.
B35 I 5 BT R A B 2
Consignor QingDao HongBo New Energy LTD.
el Nod 1 B B A A A
Manufacturer QingDao HongBo New Energy LTD.
Mo 7 ok BeAH CETER s m @il B R AMARAET I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

Test method

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

KEE CRTRREIEMmAENT Mt T

P E AT A
‘;]&*T/ﬁ IST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Sectiien 38.3
ek
e Wt SRR 5

Rpsarance Blue Plastic film shell

Ha R BB 2020-03-05 ALt A 2020-04-23 ~ 2020-05-29

Accepted Date Test Date

o LR A diel s ity 0L 1By i TR R 6

ARAH Altitude simulation, Thermal test,Vibration, Shock, Ext
Test Items circuit, Impact, Overcharge, Forced discharge
200, SRR AIE R CRTaR i W% Ut
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3HRAEE K. \
FomlE= 7 The sample has passed the test items of UNITED NAPIONS “"ReComfiendaiNons on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Quiteria ST/SG/AC Y0/11/Rev.6
Conclusion Amend. 1 38.3 &; * . 4
R ) (Rat )y, “203D-06-00, )
n A i 2 Rechargeable Lithium Battery. A"". V8 " /
é/i \“‘ ’f
Comment N
EXIR R R 45 A
Conei 277300
onsignor
Address Post Code
ot VA | W FAL ng,i Y%
Approver: il Checker: Compiler:
RE%

Titles

FIA TR (Vice chiefl engineer)

7”7



Lt T RRAR A PR 4
#® AR F
Shanghai Research Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1120030090

2/11
% s = g3 =
Name of Test Standard requirement or The X
No. B Clause Number of Standard Test Result | Conclusion | Remark
AT CRT R TTIs My X% b
: R RERIL flkvt;m;\ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W13 1 - ]
Altitude e ) X See Appendix 1 Egid /
. . UN Manual of Tests and Criteria Pacsed
simulation ST/SG/AC.10/11/Rev. 6 Amend. 1 Section ’
38,8 Tast 1.1
H'Z
: HPUR ‘ £ 2 =
2 Thermal test = o ppendix 2 G /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section e
38.3 Test T.2
BKEH CETaRRyzfmEl s JB R
; B3 ﬁ;g/}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LF % 3 A Pl
Vibration ity - See Appendix 3 oA
UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.3
BAE CXTERADESROEND S
ik HEFE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLFfR 4 .
1 Shock BT, 4 See Appendix 4 ThE
UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev. 6 Amend. 1 Section o7
38.3 Test T.4
KA CLTRRRmeEnmEs SRk
. YN ;Et;;v}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 S}mgﬁf 5 e At
: > e ee endix (&)
External short |uN Manual of Tests and Criteria T Passed
circuit ST/SG/AC.10/11/Rev. 6 Amend. 1 Section
38.3 Test T.5
BREE CRTERITmERENT KRR
g it fﬂf?}}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 [ JLEtK 6 ; N
@ Tmpact e e See Appendix 6 Exid
D UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section =
38.3 Test T.6
KEM CXTEREVSROENE SR
e H '(rt.fﬂﬁ» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | £ 7 o
7 Overehis T 7 ¢ e See Appendix 7 ER
ge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
BRATH (XT R BRAEmOIRNT RIS
i e i‘fﬂ/fﬁ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L% 8 : o
8 Forced discharge Btk s e See Appendix 8 ok /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 5
38.3 Test T.8
AR RS A A IR 20C25°C  ABILILE : /%
Test Ervironment Ambient temperature:20°C-25°C;Ambient humidity:/%
Condition
AR A
N Tes,t‘ltem~ -
Subcontracted Test SOZEE | LR k%
Condition Subcontracted | Name Post Code
Laboratory Mk / w75 ,
/
Address Tel
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A5 1 AP B 4 AR i AT
No. Name of Test ltems | Altitude simulation
; . KRB Befor
o Bk A KIEHT Before RIS After FERE b E i
%5 Sample Status RE Frd R RE FF#HE | Mass Loss | Residual |
Sample Mass ocv Mass oCcv OCV  |Other
No. /g A% /g N /% /% Event
B e | amas 8.35 371. 50 8.33 0. 00 99.76 | ©
M e | BTLZE 8.35 | 37131 8. 34 0. 00 99.88 | o
OO ot e | YL 8.36 371. 51 8.34 0. 00 99.76 | ©
1CYCHRE A 7 H = :
GRE o T e | BPLE 8.35 | 37160 | 8.34 0.01 99.88 | o
2BOCTE AT ; g =
BIERE o e || B8 8.35 | 371.68 | 8.33 0. 00 9.76 | o
L R R T 8.36 | 371.33 | 8.34 0.00 99.76 | o
007 | o pparn | P, 8.35 | 372.50 | 8.33 0.01 99.76 | o
008 | ppeprere 371 98 8.33 | 37203 | 8.32 0. 00 99.88 | o
j\?’}” \, This s;Jdl(‘k:‘liTl(::kionally
&k Lol V-RA DR R A PR KO-k, LRA. Ak, LRE. Tk,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly.No Rupture & No Fire.
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A5 9 AR B 4 AR BoS/UREN
No. Name of Test Items Thermal test
TR =
B H ok A XIEF] Before R E After Gkl Aawm te
%%‘ Sample Status /)ﬁ:ﬁ Tk, R })ﬁ:ﬁ ﬁ'ﬁg“ﬁfi Mass LLoss| Residual 5}[1%»
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g NV 1% /% Event
001 . L 8.33 371.47 8.23 0.01 98.80 | o
002 T a1 BT 8.34 | 371.32 | 8.23 0.00 | 98.68 | o
y (AR ; .
003 b e | BYLE 8. 34 371. 54 8. 24 0. 00 98.80 | o
004 | L 8.3¢ | 37164 | 8.23 0. 00 98.68 | o
| e S 8.33 371.69 | 8.23 0. 00 98.80 | o
250YCoEA fi . >
006 || apcre porsy oo | 37128 8.34 371.31 8.24 0.01 98.80 | o
c SCYCHEAFEHE =
007 Soe Forir o1 i 50 8.33 372.51 8.23 0.00 98.80 | o
SCYCSEA o i~
008 e SR 372. 03 8.32 372.02 8.22 0.00 98.80 | o
R This [ tng;::]tkionally
Fiz: LR V-RA DR R-BEL P-ROK 0-FF. LRA. LMK, L. ARK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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rF 3 BRAB LA | R
No. Name of Test Items | Vibration
ST S
fraa H kA RIEFT Before RIS After e AL LA
%5 Sample Status RE Tk /E ﬁ’% FF-#&-#, /& | Mass Loss | Residual | 3L
Sample Mass ocv Mass ocv oCcv Other
No. /g N /e NV 1% % Event
eRrh ; - T :
001 s | BLA7 | B8 371. 23 8.22 0.06 | 99.88 0
: gl Py = e ;
002 b e 1| W02 | EEE 371. 24 8. 22 0. 02 99. 88 0
003 Tk o | oL | EE 371.35 8.23 0.05 99. 88 0
Ao : . o
004 e | 37164 | 8288 | 37¥88 | 8.22 0.00 | 99.88 | o
ook g . | arLa | & 371.53 8.22 0.04 9. 88 0
A ; - ;
006 | s priirt o | 371 il i, 0 0.02 | 99.88 0
- EARAHL ; ; B
007 | emeraiiia  JEEEFST | 83 | 372 8 | OME 0.03 | 99.88 | o
Rz : ]
008 | ey o fSRRT2 02 | g2 372.08 |  8.21 0.00 99. 88 0
\] =25 =[This sp intentionall
e o o
#iz: L-igid V-RA DR R-AA FoRK 0-Rwik. LA, LMK, RaA. RAK,
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A5 , Keml R B 2 A ki
No. ) Name of Test Items Shock
e =
5 Befor Ew 1 9 1=
e hona I BT Before RIS After FERE | #euE | S
%% & i 78 RE FheE| AE FF3&-d, /& | Mass Loss | Residual | 3L
Sample Mass ocv | Mass ocv ocv | Other
No. /g v /g N /% 1% Event
OOl o | Wi | aPa | srLpz | 8.2 0.06 | 100.00 | o
| ~ 251y
002 1 ,!ﬁr‘ged 371.24 8.22 371. 22 8.22 0.01 100. 00 0
003 R e | 37135 | 8 23RN 22 | 822 0. 04 99.88 | o
004 Sre . | 37168 | 8 28 37164 | 8.22 0.01 100.00 | o il
005 | semprorie o | 7153 | a8 | anlh | 822 0. 00 100.00 | ©
006 | ssrerar: ot o | 3i.gBRISSERET | 371 L 0.03 100.00 | o
| 007 | mopeprciie v 41 | g2 | 32 88| 879 0.01 100.00 | ©
| 008 ssrmrr  t iR 372 08 | g1 372.03 | '8.21 0.01 100.00 | ©
N I;ﬁ{],'ﬂns s i ':‘::)‘.l\ionally

Fix: Lk V-RA D-AR R-2E F-RK 0-Rwh. RRA. LMK, LHE. LRX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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/1]
o : KR B % Y i
No. Name of Test Items External short circuit
e § i fu ==
Hawz HBRA Wi it i FAeIL R
Sample No Sample Status g Atem/aﬂc superature Other Event
’ 1CYCTEA 7 o 57 6
001 1CYC Fully charged 57.6 o
. 1CYCoE 7, -
002 1CYC Fully charged o7.8 0
: 10YC5E 4 75 =
003 1CYC Fully charged 58.0 O
1CYCSEA 7R HL,
00 1CYC Fully charged 58.2 o
% 25CYCTEA A
005 2CYC Fully charged 58.1 .
25CYCSEA TR, 5
006 5CYC Fully charged 57.9 9
. 25CYCSEA TR L
007 >CYC Fully charged 58.2 O
25CYCTER 7R
008 5CYC Fully charged 57.9 Y
| s ice intentionally left
i blank .

R FARK -, RAK. TR,
oly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR B L AR fiitali

No. Name of Test Items Impact
e B ARG RGEL AeAL
i Sample No Sample Status e Extern/a%:Temperalure Other Event
|09 L6 208 Eopasiin 111.4 0

010 1(“{1(‘C Ya(o%a (gi;fi ty 118.6 0

oL 1685 8% ity 1116 0

h12 lcylcc‘{sco%5 Oc?ﬁfaﬁjity 105.6 0

O 1CY1CCY5C0%5 ?j:;fity 100. 5 Y

bls zsczysccvs%sfogffm 99.3 o

Uty ZSCZYS(?YS%‘X?O&?;:?HY 112.3 o

Ol5 zsczysccys%'foéffuy L7 Y

‘ o zsczYscC Ysco%s Oc"fffity 117.5 0
ol :2502515(:C Ysﬁ)%s O(i?fm 106.3 0
LR s space intentionally left

blank

&t D-FEIR FA2K O-Rffih. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 . WANTR LM | WA
No. Name of Test [tems Overcharge
G Hapk& H R %
mple No Sample Status Other Event
1CYCTE 4 7y 0
1CYC Fully charged
1CYC5E 4 7 o
1CYC Fully charged
10YCE A7 o
1CYC Fully charged
1ICYCSEA TR, o
1CYC Fully charged
25CYCSEA £8 1, 0
25CYC Fully charged
25CYCTEATR I o
25CYC Fully charged
25CYCTEA T 0
25CYC Fully charged
25CYCE4 7 L 0

25CYC Fully charged

ace intentionally left blank \

= DR P ok 0-RMIR. RAT K,
L mbly F-Fire O-No Disassembly & No Fire.
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A% g R B 2 A S
No. Name of Test Items Forced discharge
*‘f‘gﬂ%% *‘f"auu’yi:{% —}t'f@;iﬂ.%
<
S e N
Sample No Sample Status Other et
. 1CYCHE AL
)
027 YC Fully discharged 0
yroey
. e
028 Fully discharged 0
= LCYCSE AR
Be Fully discharged 0
03 1CYCTE AR L
4 10YC Fully discharged 0
: 1CYCTERAI
03 10YC Fully discharged 0
032 1CYCHEATR L
i ICYC Fully discharged O
033 1CYCTEA T
YC Fully discharged O
03 1CYCTE AR A
% 1CYC Fully discharged o
aaE 1CYCSER TR
& ICYC Fully discharged \ g
136 1CYCSEATH
036 1CYC Fully discharged O
03 25CYCSEATH HL
S SCYC Fully discharged 0
o 25CYCSE AT R
5CYC Fully discharged 0
o 25CYCHEATH 0
i 5CYC Fully discharged
25CYCTEAR T
5CYC Fully discharged 0
CYCSEATE,
YC Fully discharged Y
25CYCHEATAHL
& 5CYC Fully discharged O
SOV AR
11y discharged O
25CYCTEAR IR
Fully discharged Y
5 25CYCHEA IR
2 Fully discharged O
25CYCTEAR IR
Fully discharged o

22: DK FR K 0-AMKR. ARK,
sassemb -Fire O-No Disassembly & No Fire.
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